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GSM1900 (GSM)
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GSM1900 (EDGE class 8)
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WCDMA Band V (RMC 12.2Kbps)
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855.000 MHz 1.000 GHz 1,000 MHz 994.31159 MHz -36.68 dém -23.60 d8 855.000 MHz 1.000 GHz 1,000 MHz 860.18116 MHz -36.29 dém
1.000 GHz 3.000 GHz 1.000 MHz 1.64879 GHz -32,76 deém -19.78 d8 1.000 GHz 3.000 GHz 1.000 MHz 1.46082 GHz -35.54 dam
3.000 GHz 7.000 GHz 1,000 MHz 6.96275 GHz -30.80 dam -17.80 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.99275 GHz -31,37 dam
7.000 GHz 9.000 GHz 1,000 MHz 7.07662 GHz -33.91 d8m -20.91 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.02987 GHz -33.52 d8m -20.52 d8
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30.000 MHz 820.000 MHz 1.000 MHz 206.27936 MHz -37.66 dém -24.66 dB 30.000 MHz 820.000 MHz 1.000 MHz 807.16892 MHz -37,87 dém 24,87 d8
855.000 MHz 1.000 GHz 1.000 MHz 922.50000 MHz -36.36 dém -23.36 d8 855.000 MHz 1.000 GHz 1.000 MHz 977.21014 MHz -36.34 dém -23.34 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.84839 GHz -35,85 dam -22,85 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.91089 GHz -36.35 dém -23,35 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.45582 GHz -31,06 dam -18.06 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.70779 GHz -31,65 dam -18.65 d8
7,000 GHz 9.000 GHz 1,000 MHz 7.00337 GHz -34.56 dBm -21.56 d8 7,000 GHz 9.000 GHz 1,000 MHz 7.02487 GHz -35.26 d8m -22.26 d8
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30.000 MHz 820.000 MHz 1.000 MHz 681.62169 MHz -37.51 dém 24,51 d8 30.000 MHz 820.000 MHz 1.000 MHz 728.60320 MHz -37.60 dém -24,60 d&
855.000 MHz 1.000 GHz 1.000 MHz 950.39855 MHz -36.35 dém -23.35 d8 855.000 MHz 1.000 GHz 1,000 MHz 938.07971 MHz -36.21 dém -23.21d8
1.000 GHz 3.000 GHz 1.000 MHz 1.69754 GHz -33.74 dém -20.74 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.97038 GHz -36.65 dém -23,65 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.46282 GHz -31,07 dm -18.07 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.53231 GHz -30,24 dam -17.24 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.04887 GHz -34.93 dem -21.93 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.02887 GHz -34.43 d8m -21.43 dB
w w
J ) (T[T
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG932901A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.40 dm  Offset 15.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 10/10

Offset 15.40 db

Mode Auto Sweep

) J

Date: 5APR 2019 15:42:18

Date: 5APR 2019 15:58:00

SGL Count 10/10
(@1 Max (@1 Max
20 qbipit fheck PAES 20 qbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
104
JS_LINE _SPURIOUS
T 20d
30 30
50 50
-60 d -60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 931.40680 MHz -36,33 d8m -23.33 d8 30.000 MHz 1.000 GHz 1,000 MHz 925.10435 MHz -36,41 d8m -23.41d8
1.000 GHz 1.845 GHz 1.000 MHz 1.62562 GHz -37.20 dém -24,20 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.82536 GHz -36.78 d8m -23.78 d8
1.915 GHz 3.000 GHz 1,000 MHz 1.94612 GHz -34,87 dém -21,87 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.99315 GHz -34.47 dém -21,47 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.81477 GHz -30.14 dem -17.14 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.94826 GHz -31.35 dam -18.35 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.45050 GHz -33,26 dam -20,26 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.39441 GHz -32,89 dam -19,89 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.09416 GHz -29.56 d8m -16.56 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.58766 GHz -30.68 d8m -17.68 d8
~ ] T —

Middle Channel

Middle Channel

Spectrum

Ref Level 25.40 dm  Offset 15.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 10/10

Offset 15.40 db Mode Auto Sweep

Date: 5APR 2019 15:44:11

Date: 5APR 2019 155917

SGL Count 10/10
(@1 Max (@1 Max
20 dbiit fheck PAES 20 dbiit fheck PAES
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
-30
50
-60 d -60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 907.65367 MHz -36.14 d8m -23.14d8 30.000 MHz 1.000 GHz 1,000 MHz 871.29685 MHzZ -36.70 d8m -23.70 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.50358 GHz -37.10 dém -24,10 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.29032 GHz -36.79 dém -23.79 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.93660 GHz -34.94 dém -21,94 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.63528 GHz -34.85 dém
3.000 GHz 7.000 GHz 1.000 MHz 6.05387 GHz -30.78 dem -17.78.d8 3.000 GHz 7.000 GHz 1.000 MHz 6.97175 GHz -30.45 dam
7.000 GHz 13.600 GHz 1,000 MHz 12.47926 GHz -33,28 dam -20,28 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.82762 GHz -32,26 dam
13.600 GHz 19.100 GHz 1,000 MHz 17.51710 GHz -29.52 d8m -16.52 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.68651 GHz -30.60 d8m -17.60 d8
o : - 7 T —

Highest Channel

Highest Channel

Spectrum

Ref Level 25.40 dem  Offset 15.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 10/10

Offset 15.40 db Mode Auto Sweep

Date: 5APR.2019 15:45:29

Date: 5APR 2019 16:00:35

SGL Count 10/10
@1 Max @1 Max
20 dlifnit $heck PABS 20 dlifnit $heck PAES
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PABS
10 10
0 0
10d
oUS
30 -30
-0 50
-60 d -60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 877.59870 MHz -36.53 dém -23.53 d8 30.000 MHz 1.000 GHz 1,000 MHz 925.58971 MHz -36,40 d8m -23,40 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.75991 GHz -37.33 dém -24,33 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.62562 GHz -36.84 d8m -23.84 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.11482 GHz -34,95 deém -21,95 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.79760 GHz -35.65 deém -22.65 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.85577 GHz 29,86 dem 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -29,83 dém
7.000 GHz 13.600 GHz 1,000 MHz 11.98382 GHz -32,65 dam 7.000 GHz 13.600 GHz 1,000 MHz 11.92961 GHz -32,80 dam
13.600 GHz 19.100 GHz 1,000 MHz 16.62812 GHz -23.76 dem -16.76 d8 13.600 GHz 19.100 GHz 1,000 MHz 17.46053 GHz -30.35 d8m -17.35 d8
)i J )i J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG932901A

WCDMA Band V (RMC 12.2Kbps)

wC

DMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.70 dém  Offset 14.70 d&
SGL Count 10/10

(@1 Max

Mode Auto Sweep

Spectrum

Ref Level 25.40 dém
SGL Count 10/10

Offset 15.40 di

Mode Auto Sweep

(@1 Max

Date: 28 MAY 2019 17:0235

20 ghifnit $heck PABS 20 it $heck PAES
Line _BPURIOUS | INE_ABS PABS Line _$PURIOUS_JINE_ABS, PAES
10 10
0 0
10d -10d
| SPURIOUS_ LINE_ _SPURIOUS_LINE,
20 d 20
-30
S0
60 d
60 d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequency | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 887.29385 MHz -35.48 dém 22,48 d8
30.000 MHz 820.000 MHz 1.000 MHz 619.40780 MHz -33.00 dém -20.00 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -30.31 d8m -17.31.d8
855.000 MHz 1.000 GHz 1.000 MHz 871.84783 MHz -35.34 dém 22,34 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.92901 GHz -34.13 dém -21.13 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.99863 GHz 16 dm -23.16 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.97075 GHz -29,98 dém -16.98 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.88676 GHz -30.73 dam -17.73 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.84412 GHz -32,53 dam -19.53 ds
7.000 GHz 9.000 GHz 1.000 MHz 7.40707 GHz -33.84 d8m -20.84 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.74544 GHz -27.36 d8m -14.36 dB
~ ~
] ]

Date: 28 MAY 2019 16.28.08

Middle Channel

Middle Channel

Spectrum

Spectrum

Ref Level 24.70 dBm  Offset 14.70 dé Mode Auto Sweep Ref Level 25.40 dBm  Offset 15.40 d8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 ghifnit $heck PAES 20 dhiinit $heck PAES
Line _BPURIOUS_| INE_ABS PABS Line _$PURIOUS_JINE_ABS, PAES
10 10
0 0
10d -10d
[ SPURIOUS_LT SPURIOUS_Li
20 d |
30 -30
-0
S0
60 d
60 d
70 M
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit | 30.000 MHz 1.000 GHz 1.000 MHz 923.16592 MHz -36.45 dém -23.45 d8
30.000 MHz 820.000 MHz 1.000 MHz 603.05597 MHz -36.75 dém -23.75 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.73837 GHz -37.06 dém -24.06 dB
855,000 MHz 1.000 GHz 1.000 MHz 920.97826 MHz -36.38 dém -23.38 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.81496 GHz -35,78 dém -22.78 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.91114 GHz -35.47 dem -22.47 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.59680 GHz -30.26 dém -17.26 de
3.000 GHz 7.000 GHz 1,000 MHz 6.63730 GHz -31,35 dam -18.35 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.63670 GHz -32,49 dam -19.40
7.000 GHz 9.000 GHz 1.000 MHz 8.62742 GHz -34.09 dém -21.09 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.68690 GHz -29.07 dém -16.07 d8
w ~
J ]

Date: 28 MAY 2019 17:03:56

Date: 28 MAY 2019 16.29.27

Highest Channel

Highest Channel

ectrum

Ref Level 24.70 dém  Offset 14.70 dB

SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 25.40 dém
SGL Count 10/10

Offset 15.40 di Mode Auto Sweep

@1 Max @1 Max
20 ghifnit $heck PAES 20 dhifnit $heck PAES
Line _BPURIOUS | INE_ABS PABS Line _$PURIOUS ) INE_ABS PAES
10 10
0 0
104
| SeURIOUS_LINE_
“20 d
30 -30
50
S0
60 d
60
70
70 ]
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs | _Powerabs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 562.02149 MHz -36.,49 dm -23.49 d8
30.000 MHz 820.000 MHz 1.000 MHz 247.33883 MHz -36.68 dém -23.60 d 1.000 GHz 1.845 GHz 1.000 MHz 1.61971 GHz -36.92 dém -23.92 d8
855.000 MHz 1.000 GHz 1.000 MHz 856.92029 M| -36.38 dem -23.39 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91520 GHz -33.25 dém -20.25 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.33396 GHz -36.75 dem -23,75 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.57030 GHz -30.35 dém -17.35 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.84027 GHz -30.91 dam -17.01 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.60374 GHz -31,24 dam -18.24 dB
7.000 GHz 9.000 GHz 1,000 MHz 8.13473 GHz -32,23 dém -13.23 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.03417 GHz -28.38 dém -15.38 d8
w ~
J J ) ea
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SPORTON LAB.

FCC RF Test Report

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

*

Ref Level 30.00 dBm  Offset 14.70 di Mode Auto Sweep
SGL Count 10/10
(@1 Max
Limit ¢heck PAES
20 dbife—$PURIOUS }INE ABS P
10d
0

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency |___powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 Mz 924.62019 MHz -36,20 dBm 120 d8
1,000 GHz 1.708 GHz 1.000 MHz 1.70341 GHz -33.06 d8m .06 dB
1.760 GHz 3.000 GHz 1.000 MHz 1.94946 GHz -36.09 dém -23.09 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -31.26 dam -18.26 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.94140 GHz -32,53 dém -19.53 d&
13.600 GHz 18.000 GHz 1.000 MHz 17.55579 GHz -30.97 dm -17.97 d8

JU J

(11111

Date: 30.MAR 2019 14:49.12

Middle Channel

Spectrun

Ref Level

(=)

1

30.00 dBm  Offset 14.70 di Mode Auto Sweep

SGL Count 10/10
(@1 Max

Limit ¢heck PAES
20 dbife—$PURIOUS }INE ABS P
10 df
0

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
RangeLow |  RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 916.86407 MHz -36.75 dem -23.75 d8
1,000 GHz 1.705 GHz 1.000 MHz 1.49202 GHz -37.57 dém -24.57 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.96211 GHz -36.69 d8m -23.60 d8
3,000 GHz 7.000 GHz 1.000 MHz 6.80027 GHz -31.56 dam -18.56 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.52387 GHz -34.06 d&m -21.06 d&
13.600 GHz 18.000 GHz 1.000 MHz 16.77799 GHz 82 dém -16.82 dB
)| J
Date: 30.MAR 2019 14:50:31
Spectrum ()
Ref Level 30.00 ddm  Offset 14.70 dB Mode Auto Sweep

SGL Count 10/10
(@1 Max

Limit ¢heck PAES
20 dbife—$PURIOUS }INE ABS P
10 df

50

Start 30.0 MHz 48006 pts Stop 18.0 GHz

Spurious Emissions

Range low | Rangeup | RBW | Frequency | powerabs | ALimit |

30.000 MHz 1.000 GHz 1,000 Mz 890.68716 MHz -37.76 d8m -24.76 d8

1,000 GHz 1.705 GHz 1.000 MHz 1.42895 GHz -36.54 d8m -23.54 d8

1.760 GHz 3.000 GHz 1.000 MHz 1.76008 GHz -27.31 dém -14.31d8

3,000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -30.88 dém -17.88 d8

7.000 GHz 13.600 GHz 1,000 MHz 12.36471 GHz -33.66 dm -20.66 d8

13.600 GHz 18.000 GHz 1.000 MHz 16.63720 GHz -30.10 dém -17.10 d8

)| [] [

Date: 30.MAR 2019 145215
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saronis. FCC RF Test Report

Report No. : FG932901A

Frequency Stability

Test Conditions Middle Channel G(SGMSBI\%) (EDGGSIQASEES 8) 2L5I;r)an:n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048 0.0060
40 Normal Voltage 0.0526 0.0167
30 Normal Voltage 0.0120 0.0538
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0574 0.0335
0 Normal Voltage 0.0191 0.0538
-10 Normal Voltage 0.0084 0.0466 PASS
-20 Normal Voltage 0.0143 0.0167
-30 Normal Voltage 0.0108 0.0478
20 Maximum Voltage 0.0466 0.0514
20 Normal Voltage 0.0155 0.0132
20 Battery End Point 0.0395 0.0395

Note: Normal Voltage = 3.8V ; Battery End Point (BEP) =3.4V ; Maximum Voltage =4.4V
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saronis. FCC RF Test Report

Report No. : FG932901A

Test Conditions Middle Channel GS(g/ISl&(;O (Egg\ét?ggs 8) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0005
40 Normal Voltage 0.0016 0.0016
30 Normal Voltage 0.0027 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0170 0.0255
0 Normal Voltage 0.0074 0.0186
110 Normal Voltage 0.0160 0.0011 PASS
-20 Normal Voltage 0.0218 0.0037
-30 Normal Voltage 0.0005 0.0213
20 Maximum Voltage 0.0053 0.0160
20 Normal Voltage 0.0021 0.0016
20 Battery End Point 0.0133 0.0011
Note:

1. Normal Voltage = 3.8V

; Battery End Point (BEP) =3.4V ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG932901A

Test Conditions Middle Channel (RMC 1\2/\.lgll<3b'v[|)§§|\igd1\2/.2Kbps) 2L5I;r)np::n

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0395
30 Normal Voltage 0.0442
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0323

10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0311
20 Maximum Voltage 0.0442
20 Normal Voltage 0.0155
20 Battery End Point 0.0012

Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) =3.4V. ; Maximum Voltage =4.4V
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saronis. FCC RF Test Report

Report No. : FG932901A

Test Conditions Middle Channel (WREA%%SEECSS”) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186
40 Normal Voltage 0.0128
30 Normal Voltage 0.0165
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0117
0 Normal Voltage 0.0154
110 Normal Voltage 0.0239 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0117
20 Maximum Voltage 0.0165
20 Normal Voltage 0.0005
20 Battery End Point 0.0032
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) =3.4V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG932901A

Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ ;‘;2”2
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0069
40 Normal Voltage 0.0156
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0058
110 Normal Voltage 0.0150 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0006
20 Battery End Point 0.0167
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) =3.4V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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= as. FCC RF Test Report Report No. : FG932901A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

Frequency ERP Limit Qvgr S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1672 -58.25 -13 -45.25 -61.49 1.11 6.50 H
2510 -35.40 -13 -22.40 -38.02 1.43 6.20 H
3348 -59.23 -13 -46.23 -63.67 1.71 8.30 H
Middle
1672 -52.58 -13 -39.58 -55.82 1.11 6.50 \%
2510 -35.54 -13 -22.54 -38.16 1.43 6.20 \
3348 -59.06 -13 -46.06 -63.50 1.71 8.30 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)
1672 -60.92 -13 -47.92 -64.16 1.11 6.50 H
2510 -45.52 -13 -32.52 -48.14 1.43 6.20 H
3348 -59.66 -13 -46.66 -64.10 1.71 8.30 H
Middle
1672 -57.08 -13 -44.08 -60.32 1.11 6.50 \
2508 -46.11 -13 -33.11 -48.73 1.43 6.20 \
3348 -59.53 -13 -46.53 -63.97 1.71 8.30 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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= as. FCC RF Test Report Report No. : FG932901A

GSM1900 (GSM)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3762 -56.70 -13 -43.70 -62.96 1.843 8.10 H
5640 -45.50 -13 -32.50 -53.81 2.19 10.50 H
7518 -56.84 -13 -43.84 -65.76 2.58 11.50 H
Middle
3762 -57.79 -13 -44.79 -64.05 1.84 8.10 \%
5640 -47.20 -13 -34.20 -55.51 2.19 10.50 \%
7518 -56.58 -13 -43.58 -65.50 2.58 11.50 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3762 -59.24 -13 -46.24 -65.50 1.843 8.10 H
5640 -49.46 -13 -36.46 -57.77 2.19 10.50 H
7518 -56.61 -13 -43.61 -65.53 2.58 11.50 H
Middle
3762 -59.62 -13 -46.62 -65.88 1.84 8.10 \
5640 -52.24 -13 -39.24 -60.55 2.19 10.50 \
7518 -56.88 -13 -43.88 -65.80 2.58 11.50 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1672 -63.56 -13 -50.56 -66.80 1.11 6.50 H
2512 -55.01 -13 -42.01 -57.63 1.43 6.20 H
3348 -59.52 -13 -46.52 -63.96 1.71 8.30 H
Middle
1672 -63.89 -13 -50.89 -67.13 1.11 6.50 \
2512 -56.99 -13 -43.99 -59.61 1.43 6.20 \%
3348 -59.71 -13 -46.71 -64.15 1.71 8.30 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)
3762 -58.82 -13 -45.82 -65.08 1.843 8.10 H
5640 -46.40 -13 -33.40 -54.71 2.19 10.50 H
7518 -56.61 -13 -43.61 -65.53 2.58 11.50 H
Middle
3756 -58.37 -13 -45.37 -64.63 1.84 8.10 \
5634 -46.81 -13 -33.81 -55.12 2.19 10.50 \
7518 -56.87 -13 -43.87 -65.79 2.58 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3468 -55.95 -13 -42.95 -62.64 1.75 8.44 H
5196 -50.44 -13 -37.44 -58.86 1.94 10.36 H
6930 -56.82 -13 -43.82 -66.06 2.47 11.71 H
Middle
3468 -57.71 -13 -44.71 -64.40 1.75 8.44 V
5196 -50.81 -13 -37.81 -59.23 1.94 10.36 V
6930 -56.51 -13 -43.51 -65.75 2.47 11.71 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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